ZaR - El A

PARTS CATALOG

GM1200i

Inverter Generator

itz

| =




H#%h48 (Crankcase)

=] e 3] A= Shr 2L

?oj.g 4\;25?.75 TR Description Qfaﬁn%ity
1 1000. B02. 0010. 00. 00 th A 1A Crankcase body 1
2 1230. 164. 001V. 00. 00 ML R 0il gauge ass. 1
3 3170. 145. 004V. 00. 00 SENLA5*10 Set pin 2
4 1020. 145. 0011. 00. 00 ML A5 B AR 0il protector 1
5 7071. 145. 0010. 00. 00 Xk SR 6%12 Stud support bolt 2
6 2230. 446. 0021. 00. 00 T RE Wind guide 1
7 6177, 06000, 00, 01 I R Nut 2




1

H#h#E 3 (Crankcase cover)

ISEdva = NAS=N
= e i e
1 0270. 152. ROO1V. 00. 00 |7 6203 Ball bearing 1
2 3040. 145. 004V. 00. 00 Hh G Gasket, Crankcase 1
3 1010. 145. 001V. 00. 00 HA b A Crankcase cover 1
4 5787. 05020. 00. 01 BEAEM5%20 Bolt 5
5 3150. 145. 0020. 00. 00 T3 17%28%5. 5 0il seal 1




g%l (Crankshaft)

1 = 3 =) epe EL
Toj.g A;ZE?I%])? ST Description Quia&n%ity
1 0180. 145. 002V. 00. 00 i ey 2HL Grankshaft ass. 1
2 4000. 446. 0011. 00. 02 HALE T Motor stator 1
3 5787. 05025. 00. 01 B2 FEMB3%25 Bolt 2
4 4000. 446. 0011. 00. 01 HALE T Motor rotor 1
5 6177.10000. 05. 01 12 BEM10%1. 25 Nut 1
6 2030. 145. 001V. 63. 00 KA AU Flywheel fan 1
7 1983. 145. 0020. 00. 00 I 22 BE Rk AL Impeller mounting stud 2
8 0210. 145. 001V. 00. 00 G FEI AT Piston ring ass. 1
9 0230. 145. 002V. 00. 00 TR R Clip, Piston pin 2
10 0200. 145. 001V. 00. 00 e Piston 1
11 0220. 145. 001V. 00, 00 T ZE 4 Piston pin 1




HIL#HM ( Cylinder head parts)

= = =
Eia EHHES S Description ﬁg.
No. Part No. Quantity

1 5787.05014. 00. 01 BEAEME*14 Bolt 3

2 0001. 145. 0030. 00. 00 ik Cylinder head cover 1

3 5227. 145. 0010. 00. 00 2k 75 N 55 AR Cylinder head cover plate 1

4 0845. 40012. 00. 07 H BB AT MA*12 Self tapping screw 1

5 3000. 145. 0020. 00. 00 Hilk A5 Cylinder epicranium mat 1

6 5787.06018. 00. 01 B2 FEM6*18 Bolt 4

7 0010. 145. 0011. 00. 00 ALk Cylinder head 1

8 2160. 148. ROO1V. 00. 00  |‘kF¥ 2E Spark plug 1

9 2050. T48. 002V. 00. 00 fith i 2 Pl 2HL A4 Trigger coil assembly 1

10 5787.06012. 00. 01 e M6%12 Bolt 2

11 3020. 145. 0020. 00. 00 il Sk Gasket, Cylinder head 1

12 2180, 446, R0010. 00, 00 | KILIEEH Spark plug sleeve 1




HH#5N2S (Engine Starter)

= 3 =] =2
1 2000. 145. 0050. 04. 00 AL B A LA Engine starter ass. 1
2 1522. 145. 0010. 00. 00 F K 2 Tgnition coil 1
3 5787.05014. 00. 01 HEFEM5*14 Bolt 3
4 5787. 05020. 00. 01 B AEM5%20 Bolt 3
5 2004. 145. 0040. 04. 00 B 48 F AR Start pull rope handle 1







MEHIEH  (Camshaft parts)

=] = 7 =] =

- T i s
1 5787.05010. 00. 01 PEFEMBE*10 Bolt 1
2 1558. 145. 0010. 00. 00 R PR A AR Lower rocker arm limit plate 1
3 1555. 145. 001V. 00. 00 TREH Lower rocker pin 1
4 1040. 145. 002V. 00. 00 LA Camshaft ass. 1
5 0020. 145. 002V. 00. 00 HAI] Intake valve 1
6 0030. 145. 002V. 00. 00 HEAT Exhaust valve 1
7 3170. 145. 004V. 00. 00 SENLEH5*10 Set pin 2
8 0160. 145. 002V. 00. 00 HEAT Pusher 2
9 0101. 145. 001V. 00. 00 TEEH Rocker pin 1
10 0100. 145. 003V. 00. 00 PRI Rocker ass. 2
11 0060. 148. 001V. 00. 00 AT R Valve spring seat 2
12 0040. 145. 0020. 00. 00 TR Valve spring 2
13 0085. 145. 003V. 00. 00 P4 0il seal, Intake valve 1
14 1554. 145. 001V. 00. 00 TRE G Lower rocker arm 1
15 1553. 145. 001V. 00. 00 TRE G Lower rocker arm 1
16 7571. 145. 0010. 00. 00 eE ik Camshaft pin 1




WS Carburetor parts

= e ) = s =
e Y FHAF LR Description ﬁg.
No Part No. Quantity
1 2260. 145. 003V. 00. 00 Ak 2 A Carburetor ass. 1
2 0818. 03008. 00. 01 AL SKIBET 348 Cross pan head screw 2
3 4000. 474. 0040. 00. 00 5 i3k AL Stepper motor 1
4 0818. 04010. 00. 01 +F R SLRET 4%10 Cross pan head screw 2
5 3080. 145. 0010. 00. 00 RE Yo Gasket, carburetor 1
6 5787.06018. 00. 01 M2 HEM6+18 Bolt 9
7 2300. 145. 0020. 00. 00 URIEZEEEN Carburetor block 1
8 3060. 145. 004V. 00. 00 R O Gasket, inlet port 1
9 5783. 06075. 00. 04 75 SH MBS 6%75 Hexagon bolt 2




ZSYEBR Air cleaner

[SEgva =] e =L

- FET. B s
1 2280. 145. 0021. 00. 00 e A AT Air cleaner ass. 1
1. 5787.06012. 00. 01 BEFEME%12 Bolt 1
2 2370. 165. 001V. 00. 00 RAE Exhaust pipe 1
3 3090. 154. 004V. 00. 00 IR AL Air filter paper pad 1
4 6177.06000. 00. 01 B REM6 Nut 2
5 5787.06012. 00. 01 IZ MO 12 Bolt 1




VA £ Muffler parts

= = ) = s =
e Y FHAF LR Description ﬁlgi
No Part No. Quantity
1 0845. 40012. 00. 07 H BOZETMA*12 Self tapping screw 4
2 5787.05014. 00. 01 WA M 14 Bolt 3
3 6344. 446. 0010. 04. 00 VH 75 Ay Lo Ah B Muffler left cover 1
4 0900. 06025. 00. 01 Kk IE R 6%25 Stud bolt 2
5 3100. 145. 004V. 00. 00 HEA D Muffler gasket 1
6 5787.06012. 00. 01 B2 HEM6%12 Bolt 1
7 2400. 446. 0010. 00. 00 W A A LA Muffler ass. 1
8 6177. 06000. 00. 01 WERE Nut 2
9 6343. 446. 0012. 04. 00 YH A AR Ah 2 Right cover of muffler 1




o ez
7—17 e
s—7) [T
6—= 6—F a8
7»@ 7-»@ Q
-4

T
B—y
KM (Engine)
75 EES N . HE
;':';:;L 2 D . t .

No. Part No. LI, eseription Quantity
1 BP00. 045. 010. 06 145F Power 1
2 7824. 446. 0010. 04. 00 VA e EE R E Muffler sealant sleeve 1
3 3626. 446. 0010. 04. 00 RAINER B B Sealing sleeve at the bottom of engine 1
4 5787.06012. 00. 01 B2 M6%12 Bolt 2
5 3360. 446. 0020. 04. 00 IRENHLIR G B Engine Mounting 2
6 6177. 06000. 00. 01 125 M6 Nut 2
7 5787. 06016. 00. 01 B M6%16 Bolt 4
8 7328. 446. 0010. 00. 00 RIS Engine bracket 2
9 3524, 460. 0050. 00. 00 BTG Tamper—proof device 1




JEMR /1228 (Backplane / Inverter)

=] 3] =] =X

FN?O% 125?11\%])75 T AT Description Quia&n%ity
1 2470. 446. 0011. 00. 00 AR LR Inverter 1
2 3242. 446. 0010. 00. 00 WS ERIRE Inverter damping rubber sleeve 2
3 6178. 05000. 00. 04 Je BB M5 Nut 4
4 3145. 469. 001V. 00. 00 TICHELE ME%20K* 145575 Nut 6
5 6177. 08000. 00. 01 2Rk MS Nut 4
6 3360. 446. 0010. 00. 00 AR B Support shock pad 2
7 3340. 446. 0010. 04. 00 JEAR A Base plate components 1
8 3350. 467. 001V. 00. 00 a2 i Shock mount 4
9 5787.06016. 00. 01 MK M6%16 Bolt 4
10 3410. 467. 001V. 00. 00 |k ground wire 1
11 0818. 05006. 00. 01 IRE] 5%6 Screw 1




MM (Panel)

3 =) Ky 2

= T i e
1 5787.05012. 00. 01 BEFE M5%12 Bolt 2
2 2100. 446. 0011. 00. 00 =& Igniter 1
3 6655. 446. 0011. 04. 00 T R A Panel seat 1
4 0818. 05010. 00. 07 W24T 5%10 Screw 4
5 0818. 05016. 00. 07 V25T 5%16 Screw 6
6 6950. 446. 0010. 00. 00 LR Wire harness 1
7 3370. 446. 0240. 04. 99 T B 2H A4 Panel as 1
8 0818. 05006. 00. 07 W2E] 5%6 Screw 2
9 6111. 469. 0020. 00. 00 BEAE M3%10 Bolt 5
10 5529. 000. 0010. 00. 00 COMR 3 I C0 alarm bracket 1
11 5528. 460. 0011. 00. 00 COR & 4 C0 alarm 1




WERPE (Muffler shield)

75 FHIEES N K
— FHAF LR Description ﬁi.
No Part No. Quantity
2420. 446. 0011. 04. 00 VHE AR 2 Muffler shield 1
0818. 05016. 00. 07 2% 5%16 Screw 6




ESMEMR ( Left exterior cover)

=] = 3 =] b L

- e i s
1 2220. 446. 0012. P4. 00 f At Left shell 1
2 7530. 446. 0012. P4. 00 TR & Air filter maintenance cover 1
3 0818. 05016. 00. 07 25T 5%16 Screw 2
4 0845. 39016. 00. 01 IZ4T 3. 9%16 Screw 1
5 6178. 05000. 00. 04 B EE M5 Nut 4
6 0818. 04010. 10. 01 WEAT 4%10 Screw 1
7 3211. 460. 001V. 04. 00 I RFW 0il switch handle 1
8 0818. 05010. 00. 07 B24] 5%10 Screw 1
9 7344. 446. 0010. 00. 00 WS AR M6%16. 5 Bolt 3
10 2360. 458. R003V. 00. 00 |*E T @8 Ribbon tubing clamp 2
11 2330. 446. C010. 00. 21 A3 B8 v Carburetor inlet pipe 2
12 3210. 467. 001V. 00. 00 HFH R 0il switch 1
13 5787.05016. 00. 01 B2 M5%16 Bolt 1
14 2186. T48. 001V. 00. 00 B F R Handle cover plate 1
15 2325. 469. 0010. 00. 00 PRI I e A Fuel filter 1
16 2360. 458. R004V. 00. 00 |#H TRl % @10 Ribbon tubing clamp 2




HHAMER (Right exterior cover)

= = = —
1 2222. 446. 0010. P4. 00 A Aha Right shell 1
2 446. 4259. 0011. P4. 00 KAEZE TR Spark plug cover plate 1
3 6178. 05000. 00. 04 & 2B M5 Nut 4
4 0845. 04012. 00. 01 W2E] 4%12 Screw 1
5 6542. 528. 001V. 00. 00 FRAZFEHL 37%18%7 Limit stop 1
6 5597. 446. 0012. P4. 00 BIRGE Ak 0il maintenance cover 1
7 6378. 528. 001V. 00. 00 PIIREE D 25%18 Knob 1
8 7344. 446. 0010. 00. 00 NS IEEE M6%16. 5 Bolt 3




PRMFEERH  (Fuel tank components)

= 31 =) =
1 3200. 446. C011. 04. 00 AR Fuel tank components 1
2 3203. 446. €010. 00. 00 THIAH 55 Tank cap 1
3 3200. 446. 0010. 04. 03 HEh R E 0il inlet rubber sleeve 1
4 3204. 168. 003V. 00. 00 THARIE Fuel filter 1
5 5522.467. 003V. 00. 00 THIRE ek IR A C Damping rubber sleeve for oil tank 3
6 2360. 458. ROO7V. 00. 00 |fWEHE R @11 Ribbon tubing clamp 1
7 2330. 148. C02V. 00. 21 T (D4, 5%8. 5+ D 7%10. 5) ¥130 Tubing 1
8 2360. 458. RO03V. 00. 00 [ I @8 Ribbon tubing clamp 1






